Ohio Water Environment Association

Volume 95:2 | Issue 2 2022

Www.ohiowea.org
L . -



CLOGGED PUMPS?

Tackle wipes and large debris with these
solutions from USABlueBook!

FOR SMALLER APPLICATIONS
AND LIFT STATIONS

Goulds GFK and GFV Series
Sewage Pumps

= Non-clog impellers handle
wipes and 2" solids

FlowRake
Rag Catchers

= Catch and retain
flushables

Loy [ 28

a xylam branc

FOR LARGE MUNICIPAL
LIFT STATIONS

Deming Demersible
Chopper Pumps

= Slice the most troublesome
solids into small pieces

StationGuard Manual
Bar Screens

= Capture damaging wipes
and debris

DEMING'

OPERATOR
DESIGNED

EXC USIVE )
e

OPERATOR
DESIGNED

\

USABIueBook

GET THE BEST TREATMENT™

GET PRODUCT DETAILS AT
[...]

Past Presidents VACANT

Plant Operations Joe Tillison and Walter Ariss
jtillison@cityofdelphos.com, walter.ariss@epa.ohio.gov

Pretreatment and Industrial Waste Sharon Vaughn
sharon.vaughn@cityofdayton.org

Public Education Sarah Helbig
shelbig@jheng.com

Publications Elizabeth Wick
DEZSLL6@gmail.com

Residuals Jamie Gellner
jgellner@hazenandsawyer.com

Safety Mike Welke and Nathan Coey
mwelke@warren.org, ncoey@woosteroh.com

Sponsorship Fred Smith
smithfi@cdmsmith.com

Student Design Muralikrishna Chelupati
muralikrishna.chelupati@stantec.com

Sustainability Paul Fletcher
pfletcher1312@gmail.com

Utility Enhancement Doug Baldessari and Jeff Duke
doug.baldessari@bakertilly.com, dukej@neorsd.org

Watershed Anil Tangirala and Bryon Ringley
atangirala@msconsultants.com, bringley@blueheronengineering.com

Young Professionals Kevin Connor
kconnor@cityofdefiance.com

Executive Administrator Dawn Larsen
dawn@ohiowea.org

Association Coordinator Megan Borror
megan@ohiowea.org

Administrative Assistant Chelsea Cameron
chelsea@ohiowea.org

Buckeye Bulletin - Issue 2 | 2022



Table of Contents

Disclaimer

The Buckeye Bulletin (BB) is the official publication
of the Ohio Water Environment Association, Inc., a
not-for-profit corporation founded in 1926, dedicated
to the improvement of water quality in Ohio and the
continuing education of water professionals. It is one
of the top five member associations of the Water
Environment Federation.

The ideas, opinions, concepts, and procedures
expressed in this publication are those of the
individual authors and not necessarily those of the
Ohio Water Environment Association, its officers,
general membership, or staff.

For further information on submitting articles or
advertising, please contact our organization at:

Ohio Water Environment Association

1505 Bethel Rd., Suite 200
Columbus, OH 43220

T: 614.488.5800
F: 614.488.5801
E: info@ohiowea.org

www.ohiowea.org

Elizabeth Wick, Publications Chair
Dawn Larsen, Executive Administrator
Megan Borror, Association Coordinator

Chelsea Cameron, Administrative Assistant

Photos in this issue provided hy:
Cover Photo - Photo provided by AECOM

Other photos OWEA Section and Committee
photographers, article contributors, and advertisers,
(list not all inclusive).

Contact Hour Information:

OWEA training is submitted for contact hour approval.

Free Webinars are not submitted for contact hour
approval at this time.

Article Deadlines:

1st day of January, April, July, and October
Publication Dates:

Spring, Summer, Fall, and Winter

Photo Requirements:

Please contact the OWEA office regarding photo
requirements for covers and articles.

Copyright © 2022 All Rights Reserved.

No part of this document may be reproduced
without written consent from the

Ohio Water Environment Association.

OWEA is a Member Association of the
Water Environment Federation
601 Wythe Street
Alexandria, VA 22314-1994
T: 703.684.2400
F: 703.684.2492

www.wef.org

Water Environment
Federation
the water quality people”

www.ohiowea.org

OWEA Officials ) 4

President’s Message <) 7-8
Welcome New OWEA Members < 8

2022 Sponsors ) 9-12
OWEA News S 13

2022 One Water € 14-19
Lab Profile - City of Defiance 1 20-22
Fireside Chat - Mike Maringer 24-27
Water's (definitely) Worth It! 1 28-32
Roll Call 33
Watershed - Stream Revitalization - 37-39
Utility Enhancement - Funding ‘41

WEF/OWEA Membership M43

WEF Headquarters W 44-47

Utility Partnership Program W53
Office Offerings ) 54-55
Kocarek Korner 56-67
Section Reports ) 60-64
Committee Reports <) 66-71

Advertiser Index /6

® & AN
OWEA V&#ER WEF TECHNICAL I“_ll._lmgr

Want to reach Ohio’s water quality professionals?
Advertise your equipment or services in the Buckeye Bulletin!
Distribution 2,300+ - includes members, government officials, and more.

Advertising information and past issues are available at www.ohiowea.org.
Please call (614.488.5800) or email megan@ohiowea.org with advertising questions.

The Buckeye Bulletin is published four times per year by the Ohio Water Environment Association.
Individual subscriptions included with association membership.



Ceramic & HVOF Tungsten Carbide Coatings
Custom Welding & Fabrication

Installation Services
Repair Services
Machining
Parts

j/ Progressing Cavity Pump

S Process Specialists

Call or email us for a quote: (216)-952-1529 Sales@msprocess.us

SEEPEX. Seepex three year guarantee

ALL THINGS FLOW

INDUSTRY R
PERFORMANCE @ -
GUARANTEE o

UP TO120 PSI
W o GOErect 80 mmatieg matalision to Fu i barated baew _.._-q |.. ok Fua W
EOEM pumps with ke wward sinning Smard For |'|-|wr-|l e WEn T
Conveping Factralogy LICT) you will gat & = Daglace 1--1- iy Bl o prograaa e
e RS p SR QUATATT SR TTHE b TR ety purny fr aﬂ!’-"’;.s..T;;m H1FLE i
Cohy (jae b [ Bl A NN = Belre®: Convart £ il 5 -

o ptabin, sesle et arwemrael e FEEEK parm o B0 Te I‘:- B2s-Fiih
Wy e o, SR il i Hiem We sell bl coandrete makaitien e A

Seepex SCT smart stator

ressing Cavity Pumps: Rugged, Simple,
Maintenance Friendly Design - 3 Year Wear
Parts Guarantee « SCT Smart Stator - Standard
Mechanical Seal - Sludge, Grease, Filtercake,
Polymer - Local Manufacturing in Enon Ohio

SEEPEL

ALL THINGE FLDW

Seepex hopper feed for high solids

Libery Replacement Parts

Parts for all PC
pump brands in
stock competitive
prices, all parts
guaranteed for

. fit, finish, and
quality. Rotors,
stators, gear joints,
drive shafts,
complete pumps.

Guaranteed SEEPEX.
Fit, Finish and ALL THINGS FLOW &

o WG
Quality!
MSpProcess.us




President’s Message

They say that you either pass the
days “living” or you pass them “dying”.
(Sounds like a bit of a morbid message
- but it rings so true.) We either seize

each day as a new opportunity to act,

advance and grow, or we let it pass |
by hoping that somehow the stars ‘
will align on behalf of us. I have been
studying and thinking quite a bit lately
about life and purpose and have tried
to stay laser-focused on ‘“living” my

days versus the alternative!

As I type my final OWEA President’s Message,
I'm reminded of this concept. Coming in as OWEA
President last year, we were facing some unique
challenges: a looming pandemic, an ever-changing
marketplace, financial wuncertainty, stagnant
membership numbers, and an expiring office lease.
Despite these challenges, OWEA leadership and
staff chose to pass the past year “living” versus the

alternative.

Just over the past year, OWEA has shown great

resourcefulness, resilience, and creativity in
tackling their challenges and turning them into
opportunities. OWEA successfully completed the

move to a new office that offers better space for

Jason Tincu
OWEA President

the organization. OWEA also modified
its offerings to get around pandemic
restrictions and to mitigate financial
contractions. OWEA tappedinto federal
resources such as the PPP (Paycheck
Protection Program) to minimize losses
throughout the pandemic. OWEA is
currently researching methods and
opportunities to offer comprehensive
Operations and Maintenance Training
to the marketplace. And lastly, OWEA
has recently voted to offer a state membership in
addition to the traditional WEF/OWEA membership
which we feel may open up new opportunities for
growth. Needless to say, OWEA has been recently

passing its days “living”!

To say that this experience is surreal is a bit of
an understatement. I've spent the last 19 years of
my life inherently tied to this organization from
section committees to section leadership to state
committees to the OWEA Executive Committee.
Countless hours of labor, hundreds of events,
thousands of relationships, and much joy and
satisfaction! OWEA has done amazing things for
me personally and professionally. And it's been
an honor and a privilege to help to shape the
organization that has done so much for me! Now,

Upcoming Executive Committee Meetings

July 24, 2022

www.ohiowea.org




President’s Message

I can feel my OWEA days waning and I'm nervous
and excited about what new opportunities are out

there for me.

As for the future of OWEA, it is bright, very bright!
Our three amazing staff members are doing great
things and seem to be thoroughly enjoying their
employment experience at OWEA. At this year’s

One Water Ohio conference in Cleveland, I will be

passing the golden gavel to Brandon Fox (City of

Newark). Brandon is an experienced leader who will

continue to advance our initiatives and improve the

organization!

Lastly, thanks to everyone who has helped to
support me across my career and time at OWEA.
Being passionately involved in this organization
has been one of the most impactful decisions that

I've ever made throughput my career.

Best regards, Jason Tincu (Director at GCSED
and current OWEA President)

Buckeye Bulletin - Issue 2 | 2022



Imagine it.

Delivered.

As a fully integrated firm, AECOM provides water/
wastewater engineering for projects throughout

the state of Ohio. With 644 staff in Ohio we connect

knowledge and experience across our network of
experts to help clients solve their most complex

challenges. From large sewers to local rain gardens,

wastewater treatment to water treatment, our work is

transformative, differentiated and vital.

Akron | Cincinnati | Columbus | Cleveland | Toledo

Doan Valley CSO Relief and Consolidation Sewer,
Cleveland, Ohio

Working for the Northeast Ohio Regional Sewer District (NEORSD),
AECOM designed over 4,200 feet of 48" to 72" ID sewers installed
using open cut and trenchless methods. This project reduces the
number and total volume of combined sewage overflows to the Doan
Creek in the City of Cleveland's Cultural Gardens. AECOM's design
took full advantage of curved microtunneling methods, making it the
first NEORSD project bid with this method specified.

Water Reclamation Facility Improvements,

City of Upper Sandusky, Ohio

Upgrade of the existing wastewater treatment plant from being

able to treat 4 MGD of wet weather flow to 10 MGD of wet weather
flow, including new headworks, flow-through SBR, tertiary filters, UV
disinfection, screw press, cascade aeration outfall, administration
building, and influent piping rehabilitation. The wet weather process
was online at the beginning of 2021 with the solids improvements
expected to be completed Summer 2021.

Blueprint Columbus - Overbrook/Chatham Area,

Columbus, Ohio

As part of the Blueprint Columbus program focused on mitigating
sanitary sewer overflows by removing I/l from the City's sanitary
system through roof redirection, sump pumps, and lateral lining,
AECOM designed approximately 2,600 LF of 12" to 18" storm sewer
in the Clintonville neighborhood to capture this flow removed from
the sanitary sewer. Surface storm water drainage from the street
and roof downspouts was directed to 20 rain gardens installed in the
right-of-way providing stormwater treatment of the surface runoff.

New Water Treatment Plant, Marysville, Ohio
AECOM designed this new 7.5 MGD water treatment facility for the
City of Marysville to replace their aging infrastructure. The new plant
utilizes both surface and ground water sources and the treatment
process targets a number of constituents including algal toxins,
taste and odor, hardness, and disinfection byproducts. The core
treatment processes include activated carbon and conventional
pretreatment, lime and soda ash softening, recarbonation,
ozonation, biologically active filtration, disinfection, and residuals
management. The plant began construction in mid-2020 and has an
anticipated startup date of late 2022.

aecom.com

Smith

B, ——— e

Offices in Ohio, the U.S. and Worldwide

7 Cincinnati Columbus
513.583.9800 614.847.8340
Cleveland Wadsworth
216.579.0404 330.334.1585

CDM Smith is proud

to be celebrating

our 75th anniversary in 2022!

From our first water treatment
advanced digital solutions and

plant in 1947 to today’s most
services, our enduring purpose

remains to make life better. Today, the 5,000 professionals of
CDM Smith around the world honor that legacy through a

commitment to serve clients with excellence, apply our thought

leadership for ingenious solutions, and leverage our independence

to do what is best for our empl

www.cdmsmith.com

We are celebrating 75 years of strong leadership
and enduring purpose in 2022.
Learn more at cdmsmith.com/Celebrating75

oyees and clients.

-

=




2022 Sponsors

€n $SSsHOoOK

| ——

A=COM ]

PMin DR Sacobs

é[/MaX A ARCADIS BURGESS & NIPLE

Engineers m Architects m Planners
Software

AMIEICAN 5
Alloway S STRUGTUREPOINT ANSER'  Bakerand dosociales
| Your Ruscurciefon Dbl Data ADVISORY
PAEE e o WEES  PRIMEY
ry of Industrial Furnace Company % g ie) SERYEES

SSSSSSSSS

10




2022 Sponsors

@ Stantec

J

BL ANDERSON

SMITHIRE @

ENVIRONMENTAL Sulllvan

onmental Technologie

. J A
Jones & Henry "o ULLIMAN

SSSSSSSSSSS

Cbakertitly  pssnussqne.  [Eownl  [fishbeck
0 . W

[ consurmnts ] TRIM WESSLER

Sign up at www.ohiowea.org/sponsor or contact OWEA at

614.488.5800, info@ohiowea.org

www.ohiowea.org




Buckeye Pumps was established in 1983. We
believe that the customers we serve have a
need for superior pumping equipment and

services applied to their specific process
with ingenuity and experience to obtain a
cost effective result in their business. We
provide repair services as a way of offering
our customers a value added benefit. Your

area Buckeye Pumps sales engineer and our
certified service technicians will guide you
to the most cost effective solution for your
particular set of circumstances.

buckeye pumpsinc.

DIVISION OF QHIO TRANSMISSION CORPORATION

CALL
RYAN HOEPF RYAN HOFFMAN  JOHN MILLER KEN MIRACLE LOU COCCIA
NORTHEAST OHIO APPLICATION ENGINEER ~ MUNICIPAL MANAGER NORTHWEST OHIO SOUTHERN OHIO

at 866-900-7867 or visit www.buckeyepumps.com
1311 Freese Works Place, Galion, Ohio 44833

. ' 1) PENTAIR Roto T
i) EGGER rreT— PUMpPS WASTECORP
Pr— EOGER TURD 7P HarhAmarcn, a xylem brand MYERS since 1968 333 Pumps

Ideas
transform
communities

We're a proud sponsor and
supporter of OWEA.

F)? Cleveland | Columbus | Cincinnati
hdrinc.com




OWEA News

Executive Save the Date

Committee
POSitiOI‘IS One Water Technical

o Conference
Available July 25-28, 2022

Interested in being part of the state
executive committee? Nominations

are being accepted through June Watershed Workshop

15, 2022 for the positions of WEF
Delegate, Secretary-Treasurer and
Vice President. If you are interested

in one of these positions, send a

letter of interest along with a letter Biosolids WOI’kShOp
of support from your employer to

Nominations Chair, Fred Smith at December 13, 2022
smithfi@cdmsmith.com.

Webinar Dates v WE A
6/8/2022 3PM

OHIO WATER ENVIRONMENT ASSOCIATION

October 27,2022

7/13/2022 10 AM * All topics will be OM (Operations & Maintenance) Approved

* One hour long
8/10/2022 3 PM

* $15 per webinar for members

9/]4/2022 10 AM * Topics will include PFAS, Collections, Financial Stability,

Biosolids, Emerging Technologies, & more

10/12/2022 3 PM

* Conveniently the second Wednesday of every month with
alternating times to accomodate various schedules

11/9/2022 10 AM

Register at www.ohiowea.org
12/14/2022 3 PM

www.ohiowea.org 13



&G ne Water

& ne Water

July 25-28, 2022

Huntington Convention Center Cleveland, OH

We can’t wait to see you again, safely, and [ ]
IN-PERSON. While we anticipate there will still be

some COVID-19 safety precautions in place, we

KNOW that bringing together water and wastewater netWO rk
professionals will be a great time.

o
w h o Utility professionals ll E]

' 0000
Engineers

s h o u I d Young professionals

Manufacturers education

atte n d Retired professionals .
~ ®

Asset Management e’
Collections i ' i ' ' i
Distribution
Ethics =
*+ Management SOCIaIS
«  Treatment t - h o= I
...and much more! The full technical ec n Ica ] +
program will be available this spring SeSS|onS

at www.onewaterohio.org - ex h i b ito rS
stay informed

www.onewaterohio.org brought to you by:

info@onewaterohio.org Ohio Section